
MENTAL RESET

PROFESSIONAL INFORMATION

D 33.6 Western Herbal Medicine. Complementary medicine.

This unregistered medicine has not been evaluated by SAHPRA for its quality, safety or intended use. Health supplements are 
intended only to complement health or supplement the diet.

SCHEDULING STATUS: S0

1. NAME OF THE MEDICINE 
BIOGEN MENTAL RESET 

2. QUALITATIVE AND QUANTITATIVE COMPOSITION 
Each capsule contains %NRV*

Bacopa Monnieri (L.) Wettst. (Bacopa)
[Whole herb, 8:1 - 12:1 extract standardised to 20 % Bacosides]

150,00 mg 

Passiflora incarnata L. (Passionflower) Powder 125,00 mg

Magnesium oxide (providing 125,00 mg elemental magnesium) 219,23 mg 30 %

Withania somnifera (L.) (Ashwagandha)
[Root, 15:1 extract providing 750,00 mg DHE] 

50,00 mg 

L-Theanine 50,00 mg

Centella asiatica (L.) Urb. (Gotu kola)
[Grass, 4:1 extract providing 120 mg DHE]

30,00 mg 

Matricaria recutita (Chamomile) Powder 25,00 mg

Pyridoxine (Vitamin B6) (from pyridoxine hydrochloride) 5,00 mg 294 %

Zinc oxide (providing 5,00 mg elemental zinc) 6,23 mg 45 %

Pantothenic acid (Vitamin B5) (from calcium D-pantothenate) 2,50 mg 50 %

Vitamin D3 (Cholecalciferol) 2,50 µg (100 IU) 17 %

Vitamin B12 (Cyanocobalamin) 12,50 µg 521 %

*%Nutrient Reference Values (NRVs) for individuals 4 years and older (2010)

Sugar Free. 

For the full list of excipients, see section 6.1.

3. PHARMACEUTICAL FORM 
Vegetable Capsules

4. CLINICAL PARTICULARS
4.1 Therapeutic indications

BIOGEN MENTAL RESET, a combination of antioxidants, vitamins, minerals and herbs that facilitate learning ability, 
improved memory function and cognitive performance. May support sleep in cases of restlessness or insomnia due to 
mental stress. Contributes to normal functioning of the immune system and protects cells from oxidative stress.  

4.2 Posology and method of administration
Adults:  
Take 2 (two) capsules at night, within the hour of sleep, or as recommended by your healthcare provider. 

The safety and efficacy of BIOGEN MENTAL RESET in children has not yet been established. Not allowed in children 
under 18 years. 

4.3 Contraindications
• If you have a hypersensitivity to Bacopa, Passionflower, Magnesium, Ashwagandha, L-Theanine, Gotu kola, 

Chamomile powder, Vitamin B6, Zinc, Vitamin B5, Vitamin D3 and Vitamin B12 or any of the excipients listed in 6.1.

• Not recommended in patients that are taking blood coagulation supplements as this may increase the risk of 
spontaneous bleeding.

• Not recommended during pregnancy and lactation.

4.4 Special warnings and precautions for use
Special care should be taken with BIOGEN MENTAL RESET

If you are taking any prescribed medication, please check with your healthcare provider before taking this medicine. 
Please take note of the following:

• Bacopa extract is does not have enough reliable information about the safety.

• Consult a healthcare provider prior to use if you have liver disease, kidney disease and/or a seizure disorder. 

• Passionflower, Ashwagandha, and Chamomile powder can cause drowsiness in some patients.

• Consult a healthcare provider if sleeplessness persists continuously for more than 4 weeks (chronic insomnia) or 
worsen.

• When used chronically and abruptly stopped, symptoms of withdrawal such as tachycardia, anxiety, irritability, and 
insomnia might occur. Patients are advised to taper doses slowly after extended use.

• The use of Ashwagandha in patients with diabetes may cause blood sugar levels to go too low, therefore monitor 
your blood sugar closely.

• Ashwagandha may interfere with medications used to treat high blood pressure. Patients should use Ashwagandha 
cautiously if they take medication for treating high blood pressure.

• Ashwagandha can irritate the gastrointestinal (GI) tract. Patients are advised to discuss dosage requirements with 
their relevant healthcare provider.

• Patients with “Auto-immune diseases” such as multiple sclerosis (MS), lupus (systemic lupus erythematosus, SLE), 
rheumatoid arthritis (RA), are advised to avoid using ashwagandha or discuss dosage requirements with their 
relevant healthcare provider.

• Ashwagandha may slow down the central nervous system. Its is advised to discontinue use at least 2 weeks 
before a scheduled surgery.

• Ashwagandha might increase thyroid hormone levels. Ashwagandha should be used cautiously or avoided if 
patients have a thyroid condition or take thyroid hormone medications.

• It is advised to discuss Vitamin B12 or folic acid deficiency with your healthcare provider as administration of > 10 
μg daily may produce a haematological response in patients.

• Patients who have early Leber’s disease (hereditary optic nerve atrophy) have been found to suffer severe and 
swift optic atrophy when Vitamin B12 is administered.

• Treatment of severe Vitamin B12 megaloblastic anemia may result in severe hypokalemia.

• Consult a healthcare provider prior to use if you are pregnant or breastfeeding.

• BIOGEN MENTAL RESET is not recommended for use in children under the age of 18 years.

Nutritional supplementation should not replace a balanced diet. Do not exceed the recommended dose without 
consulting a healthcare provider.

4.5 Interaction with other medicines and other forms of interactions 

Interactions with Medicines
• Because bacopa could increase thyroid hormone levels, people taking thyroid hormone drugs should avoid taking 

bacopa.

• Taking both bacopa and fluoxetine, an antidepressant, could cause such symptoms as confusion, agitation, and 
changes in blood pressure or temperature.

• Bacopa might boost levels of certain chemicals in the brain, heart, and other parts of the body. Some drugs, such 
as those used to treat Alzheimer disease and glaucoma, including pilocarpine, donepezil, and tacrine, might also 
affect these chemicals.

• Bacopa could also increase levels of other drugs, such as the blood thinner warfarin, diabetes drugs such as 
glipizide, some blood pressure–lowering drugs, such as diltiazem or losartan, or some chemotherapy drugs, such 
as etoposide, vinblastine, or vincristine.

• Bacopa may inhibit acetylcholinesterase and might increase acetylcholine levels, which could counteract the 
effects of anticholinergic drugs. Similarly, anticholinergic drugs might counteract the cholinergic effects of bacopa. 

• The concomitant use of medication with similar or opposing effects, such as Benzodiazepines, Barbiturates or 
Central nervous system (CNS) depressants, St. John’s wort is not recommended as it may have additive 
therapeutic and adverse effects.

• The concomitant use of BIOGEN MENTAL RESET and certain medications, such as Antiepileptic and 
Antihypertensive medicine, Aminodarone, Cycloserine, Phenobarbital, Phenytoin and Theophylline may affect 
vitamin B6 levels and have additive effects or may reduce therapeutic effects of medicine.

• Ashwagandha might lower blood pressure. Combining Ashwagandha with other herbs and supplements that also 
lower blood pressure might cause lowered blood pressure. Some herbs and supplements of this type include 
andrographis, casein peptides, Cat’s Claw, coenzyme Q-10, fish oil, L-arginine, lyceum, Stinging Nettle. 

• Ashwagandha can act like a sedative. Using it along with other herbs and supplements to treat sleeplessness 
might cause interference and can result in excessive sleepiness. Some of these include: 5-HTP, Calamus, California 
Poppy, Catnip, Hops (Humulus lupulus), Jamaican Dogwood, Kava, St. John’s Wort, Skullcap, Valerian and Yerba 
Mansa.

• Concomitant use of Organic Anion-transporting polypeptides and BIOGEN MENTAL RESET might reduce the 
bioavailability of OATP2B1 and OATP1A2 substrates.

• Concomitant use of BIOGEN MENTAL RESET with Antihistamines, and Antispasmodics may cause interactions.

• Gotu kola might increase the sedative effects of CNS depressants, caution is advised when used in combination. 

• Magnesium can bind with certain medications, preventing their full absorption. If you are taking a tetracycline-type 
medication (such as demeclocycline, doxycycline, minocycline, tetracycline), separate the time of the dose from the 
time of the magnesium supplement dose by at least 2 to 3 hours. 

• If you are taking a bisphosphonate (for example, alendronate), a thyroid medication (for example, levothyroxine), or 
a quinolone-type antibiotic (e.g., ciprofloxacin, levofloxacin), patients are advised to discuss an appropriate dosing 
schedule with their healthcare provider.

• Concomitant use of aminoglycoside antibiotics and magnesium can increase the risk for neuromuscular weakness.

• Theanine might lower blood pressure, potentiating the effects of antihypertensive drugs. Concomitant use of 
theanine and antihypertensive drugs might potentiate the antihypertensive activity. 

• Chamomile might have additive effects when used with CNS depressants, concomitant use with medicines with 
sedative properties can cause additive effects and side effect.

• Large amounts of Chamomile might reduce the effectiveness of oral contraceptives through competition for 
estrogen receptors.

• Chamomile might increase the effects of warfarin and increase the risk of bleeding.

• Zinc and Amiloride can modestly reduce zinc excretion and increase zinc levels, decrease cephalexin levels by 
chelating with cephalexin in the gut and preventing its absorption.

• Zinc might interfere with the therapeutic effects of cisplatin, and taking zinc along with integrase inhibitors might 
decrease the levels and clinical effects of these medicines. 

• Zinc interferes with penicillamine absorption and activity. Zinc supplements reduce the efficacy of low-dose 
penicillamine (0.5-1 gram/day), but do not seem to affect higher doses (1-2.75 gram/day), provided dosing times 
are separated. Patients are advised to take zinc and penicillamine at least 2 hours apart.

• Quinolones form complexes with zinc in the gastrointestinal tract, reducing absorption of both the quinolone and 
zinc if taken at the same time. Patients are advised to take these drugs at least 2 hours before, or 4-6 hours after, 
zinc supplements.

• Vitamin B6 might increase the photosensitivity caused by amiodarone, have additive effects when used with 
antihypertensive drugs, may increase the metabolism of levodopa when taken alone, but not when taken in 
conjunction with carbidopa. Vitamin B6 may reduce the levels and clinical effects of phenobarbital and phenytoin. 

• Vitamin B12 is not a substitute for folic acid and since it might improve folic acid deficient megaloblastic anemia, 
unselective use of vitamin B12 could mask the true diagnosis.

• Antibiotics (used to treat infections) and antimetabolites (used to treat some cancers) can affect the blood tests to 
measure Vitamin B12.

• Colchicine, aminoglycosides, certain anticonvulsants (e.g., phenytoin, Phenobarbital, primidone), 
para-aminosalicylic acid or excessive alcohol intake for longer than 2 weeks may impair the absorption of Vitamin 
B12. Vitamin C may destroy Vitamin B12. Patients are advised to avoid ingesting large amounts of Vitamin C within 1 
hour of oral Vitamin B12 administration.

Interactions with Diseases / Impairments
• Bacopa may inhibit acetylcholinesterase, which might produce cholinergic effects and this could therefore worsen 

bradycardia and exacerbate gastrointestinal obstruction and peptic ulcer disease; use with caution. 

• Bacopa may inhibit acetylcholinesterase, which might produce cholinergic effects, such as increasing secretions in 
the respiratory tract. This could exacerbate pulmonary conditions such as asthma and chronic obstructive 
pulmonary disease; use with caution.

• Bacopa may increase thyroxine (T4) levels and might exacerbate hyperthyroidism. Bacopa should be used 
cautiously in patients with thyroid disorder.

• Ashwagandha might have immunostimulant effects. Caution is advised in patients with autoimmune diseases such 
as multiple sclerosis, systemic lupus erythematosus (SLE), rheumatoid arthritis (RA), or other (see section 4.4).

• Ashwagandha can have sedative effects. Ashwagandha might cause additive CNS depression when combined with 
anesthesia and other medications during and after surgical procedures. Patients should discontinue ashwagandha 
at least 2 weeks before elective surgical procedures.

• Ashwagandha might exacerbate hyperthyroidism by increasing thyroid hormone levels; use with caution in patients 
with hyperthyroidism or those being treated with thyroid hormones.

• Gotu kola might exacerbate liver problems in patients with existing liver disease such as hepatitis; advise patients 
to avoid use. Gotu kola has been linked to cases of hepatotoxicity, although it is unclear if gotu kola was the 
causative factor in these reports.

• Gotu kola might cause additive CNS depression when combined with anesthesia and other medications during and 
after surgical procedures. Patients are advised to discontinue gotu kola at least 2 weeks before elective surgical 
procedures. In vitro research suggests that gotu kola has CNS depressant effects. 

• Bariatric surgery reduces zinc absorption and can cause zinc insufficiency despite zinc supplementation.

• Low dietary zinc intake is associated with a greater chance of developing chronic kidney disease.

• B vitamins might increase the rate of restenosis after bare metal stent placement. 

• Supplemental vitamin B6 at levels above the dietary reference intakes (DRI) should not be recommended following 
bariatric surgery.

• Hypokalemia and thrombocytosis could occur upon conversion of severe megaloblastic to normal erythropoiesis 
with Vitamin B12 therapy. Therefore, serum potassium levels and the platelet count should be monitored carefully 
during oral administration.

• Vitamin B12 deficiency may suppress the signs of polycythemia vera.

Interactions with Foods
• Vitamins, minerals and nutrients obtained from other sources should be taken into account when prescribing /

suggesting BIOGEN MENTAL RESET.

• Alcohol may increase the risk of sedation, caution is advised.

• Alcohol intake for longer than 2 weeks may impair the absorption of Vitamin B12.

4.6 Fertility, pregnancy and lactation
Safety in pregnancy and lactation has not been established and is contraindicated in pregnancy (see section 4.3). 

4.7 Effects on ability to drive and use machines
No studies on the effects on the ability to drive or use machinery have been performed. BIOGEN MENTAL RESET may 
cause drowsiness, sedation, dizziness, psychomoto slowing and insomnia, it is advised that patients taking BIOGEN 
MENTAL RESET should not drive or operate machinery until they are reasonably certain that it does not adversely 
affect their ability to drive or operate machinery.

4.8 Undesirable effects
• Orally, Bacopa, Passionflower, Magnesium, Ashwaganda, L-Theanine, Gotu kola, Chamomile powder, Vitamin B6, 

Zinc, Vitamin B5, Vitamin D3 and Vitamin B12 is well-tolerated.

Summary of adverse reactions
Gastrointestinal disorders:
Frequent: Dry mouth, diarrhoea, vomiting, decreased appetite, nausea, flatulence, bloating and abdominal pain or 
discomfort. Vitamin B6 (pyridoxine) can cause nausea, vomiting, heartburn, abdominal pain, mild diarrhea, and loss of 
appetite. Zinc may cause Abdominal cramps, diarrhea, metallic taste, nausea and vomiting.

Nervous system disorders:
Frequent: Drowsiness, dizziness, insomnia, vivid dreams and headaches. Vitamin B6 (pyridoxine) can cause headache, 
paresthesia, and somnolence.

Cardiovascular: 
Frequency unknown: Palpitations and chest tightness. 

Musculoskeletal: 
Frequency unknown: Muscle fatigue, and breast soreness or enlargement.

Dermatologic:
Chamomile flower extract taken orally might have an antipruritic effect and may cause allergic dermatitis and eczema. 

Other: 
Frequency unknown: Flu like symptoms and fatigue. 

Description of selected adverse reactions
BIOGEN MENTAL RESET with Passionflower, Magnesium, Ashwaganda, L-Theanine, Gotu kola, Chamomile powder, 
Vitamin B6, Zinc, Vitamin B5, Vitamin D3 and Vitamin B12 may cause several adverse reactions, of which dizziness, 
drowsiness. Other side effects include headache, gastrointestinal upset, excitability, and vivid dreams. When used 
chronically and abruptly stopped, symptoms of withdrawal such as tachycardia, anxiety, irritability, and insomnia 
might occur. Advise patients to taper doses slowly after extended use.

Paediatric Population
BIOGEN MENTAL RESET is not recommended for use in children under the age of 18 years.

Other special populations
No clinical data are available on the effects of BIOGEN MENTAL RESET on other special populations.

Reporting of suspected adverse reactions
Reporting suspected adverse reactions after authorisation of the medicine is important. It allows continued monitoring 
of the benefit/risk balance of the medicine. Health care providers are asked to report any suspected adverse reactions 
to SAHPRA via the “6.04 Adverse Drug Reactions Reporting Form”, found online under SAHPRA’s publications:  
https://www.sahpra.org.za/Publications/Index/8.

4.9 Overdose
Side effects listed in section 4.8 can be precipitated and/or be of increased severity.
In the event of overdose, treatment should be symptomatic and supportive.

5. PHARMACOLOGICAL PROPERTIES
5.1 Pharmacodynamic properties

Mechanism of action:

Bacopa, pharmacological activity of bacopa is attributed to the saponin bacoside and other saponin constituents. 
Some evidence suggests purified bacosides may facilitate learning ability, memory, and cognitive performance.  
Possible mechanisms for cognitive improvement include modulation of acetylcholine release, choline acetylase 
activity, and muscarinic cholinergic receptor binding.

Passionflower, contains many alkaloids, flavonoids as well as many organic compounds such as organic acids. 
Modulation and mediation of the GABAergic system, including affinity to the GABAa and GABAb receptors and GABA 
uptake.

Magnesium, intake increased levels of melatonin and reduced levels of cortisol, which might contribute to improved 
sleep. Additionally, low magnesium levels have been linked to poor sleep quality and also to electroencephalogram 
(EEG) abnormalities during slow wave sleep. 

Ashwagandha, or its constituents improved memory function. Mechanisms of action may involve the restoration of 
pre- and post-synapses in cortical neuron axons and dendrites, increased axonal density, or increased peripheral 
nervous system myelin.

L-Theanine, improvement in certain components of cognitive function may be secondary to its effects on alpha-wave 
activity. Increases in the activity in the alpha indicate relaxation. Theta waves also indicate cognitive alertness.

Gotu kola, can protect the brain from glutamate-induced oxidative damage and excitotoxicity. This suggests that gotu 
kola may be beneficial for certain neurodegenerative conditions, in which glutamate is known to play a role in the 
pathogenesis. 

Chamomile powder, active constituents include flavonoids (including quercetin, apigenin, luteolin), coumarins 
(including umbelliferone), sesquiterpenes (including matricin), terpenoids (including chamazulene, alpha bisabolol, and 
bisabolol oxides), spiroether, essential oil, polysaccharides, amino acids, fatty acids, and minerals. 

Vitamin B6, required for amino acid metabolism. It is also involved in carbohydrate and lipid metabolism. In the body, 
vitamin B6 is converted to the coenzyme pyridoxal phosphate for a wide variety of metabolic reactions. These 
reactions include transamination of amino acids, conversion of tryptophan to niacin, synthesis of gamma-aminobutyric 
acid (GABA) in the CNS, metabolism of serotonin, norepinephrine and dopamine, metabolism of polyunsaturated fatty 
acids and phospholipids, and the synthesis of the heme component of hemoglobin. 

Zinc, is a biologically essential trace element and is the second most abundant trace element in the body. The total 
body content is about 2 grams. It is a cofactor in many biological processes including DNA, RNA, and protein 
synthesis. About 30% of cellular zinc is found within the nucleus.

Vitamin B5, required in the acetylation reactions in gluconeogenesis; in the release of energy from carbohydrates; in 
the synthesis and degradation of fatty acids; and in the synthesis of sterols, steroid hormones, porphyrins, 
acetylcholine, and other compounds. 

Vitamin D3, contributes to the development and maintenance of strong bones and teeth. It contributes to the 
maintenance of normal muscle function, and contributes to the normal function of the immune system. It also assists 
in the absorption and use of calcium and phosphorus, to normal cell division, and is a factor in the maintenance of 
good health.

Vitamin B12 is essential to growth, cell reproduction, hematopoiesis, and nucleoprotein and myelin synthesis. Cells 
characterized by rapid division (e.g., epithelial cells, bone marrow, myeloid cells) appear to have the greatest 
requirement for vitamin B12. Vitamin B12 can be converted to coenzyme B12 in tissues, and as such is essential for 
conversion of methylmalonate to succinate and synthesis of methionine from homocysteine, a reaction which also 
requires folate.

Pharmacodynamic effects 
Bacopa, to enhance memory development, learning, and concentration, and to provide relief to patients with anxiety. 
Bacopa’s antioxidant properties may offer protection from free radical damage.

Passionflower, extract is considered a benzodiazepine receptor partial agonist.

Magnesium, has been theorized to regulate sleep by reducing inflammation, oxidative stress and by activating 
N-methyl-D-aspartate and gamma-aminobutyric acid (GABA) receptors.

Ashwaganda, contains several active constituents including alkaloids, steroidal lactones, and saponins. Ashwaganda 
is used as an adaptogen to increase resistance to environmental stress by suppressing stress-induced increases of 
dopamine receptors in the corpus striatum of the brain. It is also used for immunomodulatory effects, improving 
cognitive function, decreasing inflammation. Ashwaganda has shown to improve memory function by restoring the 
pre- and post-synapses in the nervous system.

L-Theanine, may modulate aspects of brain function in humans. Evidence from human electroencephalograph (EEG) 
studies show that it has a direct effect on the brain. L-theanine significantly increases activity in the alpha frequency 
band which indicates that it relaxes the mind without inducing drowsiness.

Gotu kola, primary constituents responsible for the pharmacological effects are thought to be the saponin-containing 
triterpene acids, 1% to 8%; and their sugar esters, including asiatic acid, madecassic acid, asiaticoside A 
(madecassoside), and asiaticoside B. 

Chamomile powder, apigenin binds to gamma-aminobutyric acid (GABA) receptors which are the primary receptor 
sites of benzodiazepines in the central nervous system.

Vitamin B6, supplementation might also be useful for some dysphoric mental states because it increases the 
production of serotonin and GABA.

Zinc, in neurological conditions might be both protective and causative. Zinc might contribute to aggregation of 
amyloid beta peptide, but protect against subsequent neurotoxicity as an antioxidant. Zinc levels and zinc intake 
appear to be reduced in some people with depression. Zinc is believed to play a role in the hippocampus in 
communication between neurons. Zinc is also believed to potentiate the activity of some antidepressants. Taking zinc 
along with antidepressant treatment improves depression scores in patients diagnosed with major depression better 
than antidepressant alone.

Vitamin B5, required for intermediary metabolism of carbohydrates, proteins, and lipids. Dexpanthenol is converted in 
the body to pantothenic acid. 

Vitamin D3 may have immunologic activity. In models of autoimmune disease, vitamin D seems to act as an 
immunosuppressant. This might explain why increased vitamin D intake is associated with a lower risk of rheumatoid 
arthritis and other autoimmune diseases. 

Vitamin B12 In humans; exogenous source of vitamin B12 is required for nucleoprotein and myelin synthesis, cell 
production, normal growth, and for the maintenance of normal erythropoiesis.

5.2 Pharmacokinetic properties
Absorption: 

Bacopa, There is insufficient reliable information available about the pharmacokinetics of bacopa.

Passionflower, when administered orally, drug is well absorbed through the GI tract. Absorption usually occurs within 
30 min to 90 min post oral ingestion.

Magnesium, requires both parathyroid hormone and vitamin D for absorption. It is absorbed throughout the 
gastrointestinal tract and about one third of dietary magnesium is absorbed. The efficiency of absorption depends on 
magnesium stores in the body. Average absorption of supplements is 38%, but varies from 65% in people with low 
magnesium stores to 11% in those with high magnesium stores. Magnesium plasma concentrations peak at 4 hours 
after a dose. 

Ashwaganda, there is insufficient reliable information available about the pharmacokinetics of ashwagandha.

L-Theanine, is absorbed through the intestines. The peak concentration of L-theanine in the plasma occurs at about 
50 minutes after oral intake.

Gotu kola, the bioavailability of the gotu kola constituents’ madecassoside, asiaticoside, asiatic acid, and madecassic 
acid ranges from 30% and 50%.

Chamomile powder, there is insufficient reliable information available about the pharmacokinetics of chamomile.

Vitamin B6, is absorbed passively in the upper gastrointestinal tract.

Zinc, about 15% to 40% of the zinc in foods is absorbed. Bioavailability is influenced by zinc status. Absorption 
increases in states of zinc deficiency and if zinc intakes are low. Zinc is mostly absorbed in the small intestine, 
particularly the jejunum.

Vitamin B5, Pantothenic acid is found in high levels in the brain when compared with the plasma, where it functions in 
normal biochemical pathways as the coenzyme, CoA. Acetyl-CoA, the precursor of acetylcholine, is derived from CoA.

Vitamin D3, cholecalciferol and ergocalciferol, are well absorbed. However, cholecalciferol appears to be more efficient 
in raising 25-hydroxyvitamin D serum levels, which is the best measure of vitamin D status.

Vitamin B12 is irregularly absorbed from the distal small intestine following oral administration. Vitamin B12 absorption 
is an active process that requires gastric intrinsic factor. Intrinsic factor is a glycoprotein secreted by the gastric 
mucosa. Passive diffusion through the intestinal wall can occur but large amounts of B12 are required (i.e. >1 mg). 
Following oral doses less than 3 mcg, peak plasma concentrations are not reached for 8 to 12 hours because the 
vitamin is transiently retained in the wall of the lower ileum.

Distribution/Metabolism/Excretion:
No clinical data are available on the effects of BIOGEN MENTAL RESET  

Passionflower,  
Distribution: distributed widely throughout the body, and is found to be about 85 % protein-bound.

Metabolism: metabolized in the liver to inactive metabolites.

Excretion: metabolites are excreted in urine as glucuronide conjugates.

Magnesium, 
Distribution: The body contains about 25 grams of magnesium, which is divided in roughly equal portions between the 
skeleton and soft tissue. About a third of skeletal magnesium is at the surface of the bone and acts as a reservoir to 
maintain extracellular magnesium concentrations. 

Excretion: Magnesium excretion is primarily via the kidneys and averages only 3% to 5% of the filtered load. Excretion 
ranges from 10 to 5000 mg over a 24-hour period.

Ashwaganda, there is insufficient reliable information available about the pharmacokinetics of ashwagandha.

L-Theanine, 
Distribution: Following absorption, L-theanine is distributed to the plasma and erythrocytes. L-theanine can cross the 
blood brain barrier and appears to do so in a dose-dependent manner. 

Metabolism: L-theanine is hydrolyzed in the intestines to ethylamine and glutamic acid. The elimination half-life of 
L-theanine from plasma ranges from 0.8-1.2 hours.

Excretion: A small amount of L-theanine is retained in erythrocytes, but most L-theanine and its metabolites are 
excreted in the urine 3-24 hours after oral intake. 

Gotu kola,  
Distribution: The time to peak plasma concentration of the total triterpenic fraction of gotu kola does not appear to 
differ for single versus chronic doses, but area under the curve from 0 to 24 hours is higher after chronic dosing than 
single doses

Metabolism: Constituent asiaticoside is converted to asiatic acid by hydrolytic cleavage of the sugar moiety by 
enzymes from intestinal bacteria. Clinical research also shows that the gotu kola constituent madecassoside is 
hydrolyzed into madecassic acid.

Excretion: Constituents of gotu kola, madecassoside and asiaticoside, but not their metabolites, are excreted in the 
urine within 4-24 hours after a single dose. The gotu kola constituents and metabolites are excreted predominantly in 
feces.

Chamomile powder, there is insufficient reliable information available about the pharmacokinetics of chamomile.

Vitamin B6, 
Metabolism: In the liver, vitamin B6 is converted to the coenzyme pyridoxal phosphate.

Excretion: Vitamin B6 metabolites are excreted in the urine.

Zinc,  
Distribution: More than 85% of the total zinc in the body is in skeletal muscle and bone.

Metabolism: Zinc going rapidly to the liver, followed by two component exponential loss patterns, levels decreased 
from a maximum of 1.2% of that ingested 3 hours after intake to 0.7% by 24 hours. 

Excretion: Most zinc is excreted in the feces, with a small amount eliminated in the urine. However, urinary zinc levels 
appear to increase in patients with type 2 diabetes and congestive heart failure. 

Vitamin B5,  
Excretion: Pantothenic acid is excreted in the urine.

Vitamin D3, 
Distribution: transported primarily by chylomicron, which allows vitamin D to be distributed to peripheral tissues. If not 
taken up by peripheral tissue, vitamin D is transported to the liver, where it is converted to calcitriol. 

Metabolism: Both ergocalciferol and cholecalciferol are biologically inert and require hydroxylation in the body to form 
the active metabolite, calcitriol. Vitamin D hydroxylation first appears to occur in the liver. Then hydroxylation of 
vitamin D to calcitriol occurs in the kidneys. 

Vitamin B12, 
Distribution: Vitamin B12 is distributed into the liver, bone marrow, and other tissues, including the placenta. At birth, 
the blood concentration of vitamin B12 imneonates is 3 to 5 times that of the mother. Total body stores of vitamin B12 in 
healthy individuals are estimated to range from 1 to 11 mg, with an average of 5 mg; 50 to 90 % is stored in the liver. 
Vitamin B12 is believed to be converted to coenzyme form in the liver and is probably stored in tissues in this form.

Metabolism: Vitamin B12 is converted in tissues to active coenzymes, methylcobalamin and deoxyadenosylcobalamin; 
undergoes some enterohepatic recycling.

Excretion: About 3-8 mcg of B12 is secreted into the GI tract daily via the bile; in normal subjects with sufficient 
intrinsic factor, all but about 1 mcg is reabsorbed. When B12 is administered in doses which saturate the binding 
capacity of plasma proteins and the liver, the unbound B12 is rapidly eliminated in the urine. Retention of B12 in the 
body is dose-dependent.

Pharmacodynamic effects 
When used orally and appropriately in adults, BIOGEN MENTAL RESET is recognized as possibly safe.

6. PHARMACEUTICAL PARTICULARS
6.1 List of excipients

Vegetable capsules, Magnesium stearate.

6.2 Incompatibilities
No compatibility studies has been performed, BIOGEN MENTAL RESET must not be mixed with other medications.

6.3 Shelf Life
24 Months.

6.4 Special precautions for storage
Store in a cool, dry place at or below 25 °C. Do not use after expiry date.
Keep the container tightly closed.
Protect from light.
KEEP OUT OF REACH OF CHILDREN.

6.5 Nature and contents of container
The container is a 250 ml PET container.  
The cap is a white plastic cap with a tamper evident seal.  

6.6 Special precautions for disposal
No special requirements.

7. HOLDER OF CERTIFICATE OF REGISTRATION 
Biogen 
23 Stag Road, Glen Austin, South Africa 
info@biogen.co.za 
www.biogen.co.za 
Tel: 0860 347243

8. REGISTRATION NUMBER 
Will be allocated by SAHPRA upon registration.

9. DATE OF FIRST AUTHORISATION 
Will be allocated by SAHPRA upon registration.

10. DATE OF REVISION OF THE TEXT
June 2022
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MENTAL RESET MENTAL RESET

PATIENT INFORMATION LEAFLET

SCHEDULING STATUS: S0

PRODUCT NAME 
BIOGEN MENTAL RESET

Each vegetable capsule contains: 

Bacopa, Passionflower, Magnesium, Ashwaganda, L-Theanine, Gotu kola, Chamomile powder, Vitamin B6, Zinc, Vitamin B5, 
Vitamin D3 and Vitamin B12. 

Sugar free. 

COMPLEMENTARY MEDICINE: D 33.6 Western Herbal Medicine 
This unregistered medicine has not been evaluated by SAHPRA for its quality, safety or intended use.

Read all of this leaflet carefully because it contains important information for you. 
BIOGEN MENTAL RESET is available without a doctor’s prescription, for you to maintain your health. Nevertheless, you still 
need to take BIOGEN MENTAL RESET carefully to get the best results from it.

• Keep this leaflet. You may need to read it again.
• Do not share BIOGEN MENTAL RESET with any other person.
• Ask you healthcare provider or pharmacist if you need more information or advice.

What is in this leaflet
1. What BIOGEN MENTAL RESET is and what it is used for.

2. What you need to know before you take BIOGEN MENTAL RESET.

3. How to take BIOGEN MENTAL RESET.

4. Possible side effects.

5. How to store BIOGEN MENTAL RESET.

6. Contents of the pack and other information.

1. What BIOGEN MENTAL RESET is and what it is used for 
BIOGEN MENTAL RESET, a combination of vitamins, minerals and herbs that contributes to the reduction of exhaustion and 
fatigue and enhance cognitive function and memory. With adaptogens to help increase energy and resistance to stress.

2. What you need to know before you take BIOGEN MENTAL RESET 
  Do not take BIOGEN MENTAL RESET:

• If you have a hypersensitivity to Bacopa, Passionflower, Magnesium, Ashwaganda, L-Theanine, Gotu kola, Chamomile 
powder, Vitamin B6, Zinc, Vitamin B5, Vitamin D3 and Vitamin B12 or any of the other ingredients listed (see section 6).

• Not recommended in patients that are taking blood coagulation supplements as this may increase the risk of 
spontaneous bleeding.

• Not recommended during pregnancy and lactation.

Warnings and precautions 
Special care should be taken with BIOGEN MENTAL RESET.
If you are taking any prescribed medication, please check with your healthcare provider before taking this medicine. Please 
take note of the following:

• Bacopa extract is does not have enough reliable information about the safety.

• Consult a health care provider prior to use if you have liver disease, kidney disease and/or a seizure disorder. 

• BIOGEN MENTAL RESET can cause drowsiness in some patients.

• Consult a healthcare provider if sleeplessness persists continuously for more than 4 weeks (chronic insomnia) or 
worsen.

• When used chronically and abruptly stopped, symptoms of withdrawal such as tachycardia, anxiety, irritability, and 
insomnia might occur. Patients are advised to taper doses slowly after extended use.

• The use of Ashwagandha in patients with diabetes may cause blood sugar levels to go too low, therefore monitor 
your blood sugar closely.

• Ashwagandha may interfere with medications used to treat high blood pressure. Patients should use Ashwagandha 
cautiously if they take medication for treating high blood pressure.

• Ashwagandha can irritate the gastrointestinal (GI) tract. Patients are advised to discuss dosage requirements with 
their relevant healthcare provider.

• Patients with “Auto-immune diseases” such as multiple sclerosis (MS), lupus (systemic lupus erythematosus, SLE), 
rheumatoid arthritis (RA), are advised to avoid using ashwagandha or discuss dosage requirements with their 
relevant healthcare provider.

• Ashwagandha may slow down the central nervous system. Its is advised to discontinue use at least 2 weeks before 
a scheduled surgery.

• Ashwagandha might increase thyroid hormone levels. Ashwagandha should be used cautiously or avoided if patients 
have a thyroid condition or take thyroid hormone medications.

• It is advised to discuss Vitamin B12 or folic acid deficiency with your healthcare provider as administration of > 10 μg 
daily may produce a haematological response in patients.

• Patients who have early Leber’s disease (hereditary optic nerve atrophy) have been found to suffer severe and swift 
optic atrophy when Vitamin B12 is administered.

• Treatment of severe Vitamin B12 megaloblastic anemia may result in severe hypokalemia.

• Consult a healthcare provider prior to use if you are pregnant or breastfeeding.

• BIOGEN MENTAL RESET is not recommended for use in children under the age of 18 years.

Nutritional supplementation should not replace a balanced diet. Do not exceed the recommended dose without consulting a 
healthcare provider.

Children and adolescents 
BIOGEN MENTAL RESET is not recommended for use in children under the age of 18 years.

Other medicines and BIOGEN MENTAL RESET 
Always tell your healthcare provider if you are taking any other medicine, including complementary or traditional medicine.

It is advised to consult your doctor if you want to take BIOGEN MENTAL RESET combined with other medicines or treatments 
such as:

• Because bacopa could increase thyroid hormone levels, people taking thyroid hormone drugs should avoid taking 
bacopa.

• Taking both bacopa and fluoxetine, an antidepressant, could cause such symptoms as confusion, agitation, and 
changes in blood pressure or temperature.

• Bacopa might boost levels of certain chemicals in the brain, heart, and other parts of the body. Some drugs, such as 
those used to treat Alzheimer disease and glaucoma, including pilocarpine, donepezil, and tacrine, might also affect 
these chemicals.

• Bacopa could also increase levels of other drugs, such as the blood thinner warfarin, diabetes drugs such as 
glipizide, some blood pressure–lowering drugs, such as diltiazem or losartan, or some chemotherapy drugs, such as 
etoposide, vinblastine, or vincristine.

• Bacopa may inhibit acetylcholinesterase and might increase acetylcholine levels, which could counteract the effects 
of anticholinergic drugs. Similarly, anticholinergic drugs might counteract the cholinergic effects of bacopa. 

• The concomitant use of medication with similar or opposing effects, such as Benzodiazepines, Barbiturates or 
Central nervous system (CNS) depressants, St. John’s wort is not recommended as it may have additive therapeutic 
and adverse effects.

• The concomitant use of BIOGEN MENTAL RESET and certain medications, such as Antiepileptic and Antihypertensive 
medicine, Aminodarone, Cycloserine, Phenobarbital, Phenytoin and Theophylline may affect vitamin B6 levels and 
have additive effects or may reduce therapeutic effects of medicine.

• Ashwagandha might lower blood pressure. Combining Ashwagandha with other herbs and supplements that also 
lower blood pressure might cause lowered blood pressure. Some herbs and supplements of this type include 
andrographis, casein peptides, Cat’s Claw, coenzyme Q-10, fish oil, L-arginine, lyceum, Stinging Nettle. 

• Ashwaganda can act like a sedative. Using it along with other herbs and supplements to treat sleeplessness might 
cause interference and can result in excessive sleepiness. Some of these include: 5-HTP, Calamus, California Poppy, 
Catnip, Hops (Humulus lupulus), Jamaican Dogwood, Kava, St. John’s Wort, Valerian and Yerba Mansa.

• Concomitant use of Organic Anion-transporting polypeptides and BIOGEN MENTAL RESET might reduce the 
bioavailability of OATP2B1 and OATP1A2 substrates.

• Concomitant use of BIOGEN MENTAL RESET with Antihistamines, and Antispasmodics may cause interactions.

• Gotu kola might increase the sedative effects of CNS depressants, caution is advised when used in combination. 

• Magnesium can bind with certain medications, preventing their full absorption. If you are taking a tetracycline-type 
medication (such as demeclocycline, doxycycline, minocycline, tetracycline), separate the time of the dose from the 
time of the magnesium supplement dose by at least 2 to 3 hours. 

• If you are taking a bisphosphonate (for example, alendronate), a thyroid medication (for example, levothyroxine), or a 
quinolone-type antibiotic (e.g., ciprofloxacin, levofloxacin), ask your doctor or pharmacist about how long you should 
wait between doses and for help finding a dosing schedule that will work with all your medications.

• Concomitant use of aminoglycoside antibiotics and magnesium can increase the risk for neuromuscular weakness.

• Theanine might lower blood pressure, potentiating the effects of antihypertensive drugs. Concomitant use of 
theanine and antihypertensive drugs might potentiate the antihypertensive activity. 

• Chamomile might have additive effects when used with CNS depressants, concomitant use with medicines with 
sedative properties can cause additive effects and side effect.

• Large amounts of Chamomile might reduce the effectiveness of oral contraceptives through competition for estrogen 
receptors.

• Chamomile might increase the effects of warfarin and increase the risk of bleeding.

• Zinc and Amiloride can modestly reduce zinc excretion and increase zinc levels, decrease cephalexin levels by 
chelating with cephalexin in the gut and preventing its absorption.

• Zinc might interfere with the therapeutic effects of cisplatin, and taking zinc along with integrase inhibitors might 
decrease the levels and clinical effects of these medicines. 

• Zinc interferes with penicillamine absorption and activity. Zinc supplements reduce the efficacy of low-dose 
penicillamine (0.5-1 gram/day), but do not seem to affect higher doses (1-2.75 gram/day), provided dosing times are 
separated. Patients are advised to take zinc and penicillamine at least 2 hours apart.

• Quinolones form complexes with zinc in the gastrointestinal tract, reducing absorption of both the quinolone and zinc 
if taken at the same time. Patients are advised to take these drugs at least 2 hours before, or 4-6 hours after, zinc 
supplements.

• Vitamin B6 might increase the photosensitivity caused by amiodarone, have additive effects when used with 
antihypertensive drugs, may increase the metabolism of levodopa when taken alone, but not when taken in 
conjunction with carbidopa. Vitamin 12 may reduce the levels and clinical effects of phenobarbital and phenytoin. 

• Vitamin B12 is not a substitute for folic acid and since it might improve folic acid deficient megaloblastic anemia, 
unselective use of vitamin B12 could mask the true diagnosis.

• Antibiotics (used to treat infections) and antimetabolites (used to treat some cancers) can affect the blood tests to 
measure Vitamin B12.

• Colchicine, aminoglycosides, certain anticonvulsants (e.g., phenytoin, Phenobarbital, primidone), para-aminosalicylic 
acid or excessive alcohol intake for longer than 2 weeks may impair the absorption of Vitamin B12. Vitamin C may 
destroy Vitamin B12. Patients are advised to avoid ingesting large amounts of Vitamin C within 1 hour of oral Vitamin 
B12 administration.

Other Diseases / Impairments and BIOGEN MENTAL RESET

• Bacopa may inhibit acetylcholinesterase, which might produce cholinergic effects and this could therefore worsen 
bradycardia and exacerbate gastrointestinal obstruction and peptic ulcer disease; use with caution. 

• Bacopa may inhibit acetylcholinesterase, which might produce cholinergic effects, such as increasing secretions in 
the respiratory tract. This could exacerbate pulmonary conditions such as asthma and chronic obstructive pulmonary 
disease; use with caution.

• Bacopa may increase thyroxine (T4) levels and might exacerbate hyperthyroidism. Bacopa should be used cautiously 
in patients with thyroid disorder.

• Ashwagandha might have immunostimulant effects. Caution is advised `in patients with autoimmune diseases such 
as multiple sclerosis, systemic lupus erythematosus (SLE), rheumatoid arthritis (RA), or other (see section 4.4).

• Ashwagandha can have sedative effects. Ashwagandha might cause additive CNS depression when combined with 
anesthesia and other medications during and after surgical procedures. Patients should discontinue ashwagandha at 
least 2 weeks before elective surgical procedures.

• Ashwagandha might exacerbate hyperthyroidism by increasing thyroid hormone levels; use with caution in patients 
with hyperthyroidism or those being treated with thyroid hormones.

• Gotu kola might exacerbate liver problems in patients with existing liver disease such as hepatitis; advise patients to 
avoid use. Gotu kola has been linked to cases of hepatotoxicity, although it is unclear if gotu kola was the causative 
factor in these reports.

• Gotu kola might cause additive CNS depression when combined with anesthesia and other medications during and 
after surgical procedures. Patients are advised to discontinue gotu kola at least 2 weeks before elective surgical 
procedures. In vitro research suggests that gotu kola has CNS depressant effects. 

• Bariatric surgery reduces zinc absorption and can cause zinc insufficiency despite zinc supplementation.

• Low dietary zinc intake is associated with a greater chance of developing chronic kidney disease.

• B vitamins might increase the rate of restenosis after bare metal stent placement. 

• Supplemental vitamin B6 at levels above the dietary reference intakes (DRI) should not be recommended following 
bariatric surgery.

• Hypokalemia and thrombocytosis could occur upon conversion of severe megaloblastic to normal erythropoiesis with 
Vitamin B12 therapy. Therefore, serum potassium levels and the platelet count should be monitored carefully during 
oral administration.

• Vitamin B12 deficiency may suppress the signs of polycythemia vera.

BIOGEN MENTAL RESET with food and drink
• Vitamins, minerals and nutrients obtained from other sources should be taken into account when prescribing /

suggesting BIOGEN MENTAL RESET.
• Alcohol may increase the risk of sedation, caution is advised.
• Alcohol intake for longer than 2 weeks may impair the absorption of Vitamin B12.

Pregnancy, breastfeeding and fertility
Not recommended for use during pregnancy or lactation.

If you are pregnant or breastfeeding, think you may be pregnant or are planning to have baby, please consult your doctor, 
pharmacist or other healthcare provider for advice before taking this medicine.

Driving and using machinery
No studies on the effects on the ability to drive or use machinery have been performed. Patients should exercise caution 
before driving or use of machinery until they are reasonably certain BIOGEN MENTAL RESET does not adversely affect their 
performance.

3. How to take BIOGEN MENTAL RESET 
Do not share your medicines with any other person.

Always take BIOGEN MENTAL RESET exactly as described in this leaflet or as your doctor or pharmacist has told you. Check 
with your doctor or pharmacist if you are not sure.

Adults:  
Take 2 (two) capsules at night, within the hour of sleep, or as recommended by your healthcare provider. 

The safety and efficacy of BIOGEN MENTAL RESET in children has not yet been established. Not allowed in children under 18 
years.

If you take more BIOGEN MENTAL RESET than you should
No known information. In the event of an overdosage, consult your doctor or pharmacist. If neither is available, contact the 
nearest hospital or poison centre.

Take this leaflet and the rest of the BIOGEN MENTAL RESET oil with you so the doctor will know what you have taken.

If you forget to take BIOGEN MENTAL RESET
Do not take a double dose to make up for forgotten individual doses.

4. Possible side effects 
BIOGEN MENTAL RESET can have side effects.

Not all side effects reported for BIOGEN MENTAL RESET are included in this leaflet. Should your general health worsen or if 
you experience any untoward effects while taking BIOGEN MENTAL RESET, please consult your healthcare provider for 
advice.

Side effects associated;

Frequent: Dry mouth, diarrhoea, vomiting, decreased appetite, nausea, flatulence, bloating and abdominal pain or discomfort. 
Vitamin B6 (pyridoxine) can cause nausea, vomiting, heartburn, abdominal pain, mild diarrhea, and loss of appetite. Zinc may 
cause Abdominal cramps, diarrhea, metallic taste, nausea and vomiting.

Frequent: Drowsiness, dizziness, insomnia, vivid dreams and headaches. Vitamin B6 (pyridoxine) can cause headache, 
paresthesia, and somnolence.

Frequency unknown: Palpitations and chest tightness. 

Frequency unknown: Muscle fatigue, and breast soreness or enlargement.

Frequency unknown: Chamomile flower extract taken orally might have an antipruritic effect and may cause allergic 
dermatitis and eczema. 

Frequency unknown: Flu like symptoms and fatigue. 

Should your general health worsen or if you experience any untoward effects while BIOGEN MENTAL RESET, please consult 
your doctor, pharmacist or other healthcare practitioner for advice.

If you notice any side effects not mentioned in this leaflet, please inform your doctor or pharmacist.

Reporting of side effects
If you experience side effects, talk to your doctor or pharmacist. You can also report side effects to SAHPRA via the “6.04 
Adverse Drug Reactions Reporting Form”, found online under SAHPRA’s publications:  
http://www.sahpra.org.za/Publications/Index/8.

By reporting side effects, you can help provide more information on the safety of BIOGEN MENTAL RESET.

5. How to store BIOGEN MENTAL RESET
• Store at or below 25 °C.

• Protect from light and moisture.

• Store all medicines out of reach of children.

• Do not use after the expiry date printed on the container.

• Return all unused medicine to your pharmacist.

• Do not dispose of unused medicine in drains and sewerage systems (e.g. toilets).

6. Contents of the pack and other information What BIOGEN MENTAL RESET contains

What BIOGEN MENTAL RESET contains 
Active ingredients per capsule  
Bacopa Monnieri  (Bacopa) 150,00 mg, Passiflora incarnate L. (Passionflower) Powder 125,00 mg, Magnesium oxide 219,23 
mg, Ashwagandha 50,00 mg, L-Theanine 50,00 mg, Gotu kola 30,00 mg, Chamomile Powder 25,00 mg, Vitamin B6 5,00 mg, 
Zinc oxide 6,23 mg, Vitamin B5 2,50 mg, Vitamin D3 2,50 μg, Vitamin B12 12,50 μg.

The other ingredients are magnesium stearate.

What BIOGEN MENTAL RESET looks like and contents of the pack 
250 ml PET container with a Biogen lid. 
BIOGEN MENTAL RESET is a size 00 vegetable capsules.

Holder of certificate of registration 
Biogen 
23 Stag Road, Glen Austin, South Africa 
info@biogen.co.za 
www.biogen.co.za 
Tel:  0860 347243

This leaflet was last revised in
June 2022

Registration Number 
Will be allocated by SAHPRA upon registration.

PASIËNTINLIGTINGSBLAD

SKEDULERINGSTATUS: S0

PRODUKNAAM 
BIOGEN MENTAL RESET

Elke groentekapsule bevat: 

Bacopa, Passieblom, Magnesium, Ashwaganda, L-Theanine, Gotu kola, Kamillepoeier, Vitamien B6, Sink, Vitamien B5, 
Vitamien D3 en Vitamien B12. 

Suikervry.

KOMPLEMENTÊRE MEDISYNE: D 33.6 Westerse kruie medisyne 
Hierdie ongeregistreerde medisyne is nie deur die SAHPRA geëvalueer vir gehalte, veiligheid of beoogde gebruik nie.

Lees hierdie inligtingsblad noukeurig deur want dit bevat inligting wat belangrik is vir u. 
BIOGEN MENTAL RESET is beskikbaar sonder ’n dokter se voorskrif, sodat u u gesondheid kan onderhou. U moet BIOGEN MENTAL 
RESET nietemin steeds versigtig neem om die beste resultate te verkry.

• Hou hierdie inligtingsblad. Dit mag nodig wees dat u dit weer lees.
• Moenie BIOGEN MENTAL RESET met enigiemand anders deel nie.
• Vra gerus u gesondheidsorgverskaffer of apteker indien u verdere inligting of advies nodig het.

Wat is in hierdie pamflet
1. Wat is BIOGEN MENTAL RESET en waarvoor word dit gebruik.

2. Wat u moet weet voordat u BIOGEN MENTAL RESET neem.

3. Hoe om BIOGEN MENTAL RESET te neem.

4. Moontlike newe-effekte.

5. Hoe om BIOGEN MENTAL RESET te bêre.

6. Inhoud van die verpakking en ander inligting.

1. Wat is BIOGEN MENTAL RESET en waarvoor word dit gebruik 
BIOGEN MENTAL RESET, ‘n kombinasie van vitamiene, minerale en kruie wat bydra tot die vermindering van uitputting en moegheid 
en kognitiewe funksie en geheue verbeter. Met adaptogene om energie en weerstand teen stres te verhoog.

2. Wat u moet weet voordat u BIOGEN MENTAL RESET neem 
Moenie BIOGEN MENTAL RESET neem nie:

• As jy ‘n hipersensitiwiteit het vir Bacopa, Passieblom, Magnesium, Ashwaganda, L-Theanien, Gotu kola, Kamillepoeier, 
Vitamien B6, Sink, Vitamien B5, Vitamien D3 en Vitamien B12 of enige van die ander bestanddele gelys (sien afdeling 6).

• Word nie aanbeveel vir pasiënte wat bloedstollingsaanvullings gebruik nie, aangesien dit die risiko van spontane bloeding 
kan verhoog.

• Nie aanbeveel tydens swangerskap en laktasie nie.

Waarskuwings en voorsorgmaatreëls 
Spesiale sorg moet toegepas word met die gebruik van BIOGEN MENTAL RESET.
Raadpleeg u gesondheidspraktisyn voordat u hierdie medisyne neem as u voorgeskrewe medisyne gebruik. Let asseblief op die 
volgende:

• Bacopa-uittreksel het nie genoeg betroubare inligting oor die veiligheid nie.

• Raadpleeg ‘n gesondheidsorgverskaffer voor gebruik as jy lewersiekte, niersiekte en/of ‘n beslagleggingsversteuring 
het.

• BIOGEN MENTAL RESET kan lomerigheid by sommige pasiënte veroorsaak.

• Raadpleeg ‘n gesondheidsorgverskaffer indien slapeloosheid vir langer as 4 weke aanhoudend voortduur (chroniese 
slapeloosheid) of vererger.

• Wanneer dit chronies en skielik gestaak word, kan simptome van onttrekking soos tagikardie, angs, prikkelbaarheid 
en slapeloosheid voorkom. Pasiënte word aangeraai om dosisse stadig te verminder na langdurige gebruik.

• Die gebruik van Ashwagandha by pasiënte met diabetes kan veroorsaak dat bloedsuikervlakke te laag gaan, monitor 
dus jou bloedsuiker noukeurig.

• Ashwagandha kan inmeng met medikasie wat gebruik word om hoë bloeddruk te behandel. Pasiënte moet 
Ashwagandha versigtig gebruik as hulle medikasie neem vir die behandeling van hoë bloeddruk.

• Ashwagandha kan die spysverteringskanaal (GI) irriteer. Pasiënte word aangeraai om dosisvereistes met hul 
relevante gesondheidsorgverskaffer te bespreek.

• Pasiënte met “outo-immuun siektes” soos veelvuldige sklerose (MS), lupus (sistemiese lupus erythematosus, SLE), 
rumatoïede artritis (RA), word aangeraai om die gebruik van ashwagandha te vermy of dosisvereistes met hul 
relevante gesondheidsorgverskaffer te bespreek.

• Ashwagandha kan die sentrale senuweestelsel vertraag. Dit word aangeraai om die gebruik ten minste 2 weke voor 
‘n geskeduleerde operasie te staak.

• Ashwagandha kan tiroïedhormoonvlakke verhoog. Ashwagandha moet versigtig gebruik word of vermy word as 
pasiënte ‘n skildkliertoestand het of tiroïedhormoonmedikasie neem.

• Dit word aangeraai om vitamien B12 of foliensuurtekort met jou gesondheidsorgverskaffer te bespreek aangesien 
toediening van > 10 μg daagliks ‘n hematologiese reaksie by pasiënte kan veroorsaak.

• Daar is gevind dat pasiënte met vroeë Leber se siekte (oorerflike optiese senuwee-atrofie) ernstige en vinnige 
optiese atrofie ly wanneer Vitamien B12 toegedien word.

• Behandeling van ernstige vitamien B12 megaloblastiese anemie kan ernstige hipokalemie tot gevolg hê.

• Raadpleeg ‘n gesondheidsorgverskaffer voor gebruik as jy swanger is of borsvoed.

• BIOGEN MENTAL RESET word nie aanbeveel vir gebruik by kinders onder die ouderdom van 18 jaar nie.

Voedingsaanvullings moet nie ‘n gebalanseerde dieet vervang nie. Moet nie die aanbevole dosis oorskry sonder om ‘n 
gesondheidsorgverskaffer te raadpleeg nie.

Kinders en adolessente
BIOGEN MENTAL RESET word nie vir kinders onder die ouderdom van 18 jaar aanbeveel nie.

Ander medisyne en BIOGEN MENTAL RESET
Lig altyd u gesondheidspraktisyn in wanneer u medisyne op ‘n gereelde basis neem, insluitend komplementêre of tradisionele 
medisyne.

Dit word aanbeveel om u dokter te raadpleeg as u BIOGEN MENTAL RESET wil kombineer saam met ander medisyne of 
behandelinge soos:

• Omdat bacopa tiroïedhormoonvlakke kan verhoog, moet mense wat tiroïedhormoonmiddels gebruik, die neem van 
bacopa vermy.

• Die neem van beide bacopa en fluoksetien, ‘n antidepressant, kan simptome soos verwarring, opwinding en 
veranderinge in bloeddruk of temperatuur veroorsaak.

• Bacopa kan die vlakke van sekere chemikalieë in die brein, hart en ander dele van die liggaam verhoog. Sommige 
middels, soos dié wat gebruik word om Alzheimer-siekte en gloukoom te behandel, insluitend pilokarpien, donepezil 
en takrien, kan ook hierdie chemikalieë beïnvloed.

• Bacopa kan ook vlakke van ander middels verhoog, soos die bloedverdunner warfarien, diabetesmiddels soos 
glipisied, sommige bloeddrukverlagende middels, soos diltiazem of losartan, of sommige chemoterapiemiddels, soos 
etoposied, vinblastien of vincristine.

• Bacopa kan asetielcholienesterase inhibeer en kan asetielcholienvlakke verhoog, wat die effekte van 
anticholinergiese middels kan teëwerk. Net so kan anticholinergiese middels die cholinergiese effekte van bacopa 
teëwerk.

• Die gelyktydige gebruik van medikasie met soortgelyke of opponerende effekte, soos Bensodiasepiene, Barbiturate 
of Sentrale senuweestelsel (SNS) depressante, Sint Janskruid word nie aanbeveel nie aangesien dit additiewe 
terapeutiese en nadelige effekte kan hê.

• Die gelyktydige gebruik van BIOGEN MENTAL RESET en sekere medikasie, soos Anti-epileptiese en Antihipertensiewe 
medisyne, Aminodarone, Cycloserien, Fenobarbital, Fenitoïen en Teofillien kan vitamien B6-vlakke beïnvloed en 
bykomende effekte hê of kan terapeutiese effekte van medisyne verminder.

• Ashwagandha kan bloeddruk verlaag. Die kombinasie van Ashwagandha met ander kruie en aanvullings wat ook 
bloeddruk verlaag, kan verlaagde bloeddruk veroorsaak. Sommige kruie en aanvullings van hierdie tipe sluit in 
andrographis, kaseïenpeptiede, Katklou, koënsiem Q-10, visolie, L-arginien, lyceum, Brandnetel.

• Ashwaganda kan soos ‘n kalmeermiddel optree. Om dit saam met ander kruie en aanvullings te gebruik om 
slapeloosheid te behandel, kan inmenging veroorsaak en kan oormatige slaperigheid tot gevolg hê. Sommige hiervan 
sluit in: 5-HTP, Calamus, Kalifornië Papawer, Kattekruid, Hops (Humulus lupulus), Jamaikaanse kornoelje, Kava, Sint 
Janskruid, Valeriaan en Yerba Mansa.

• Gelyktydige gebruik van organiese anioon-vervoerende polipeptiede en BIOGEN MENTAL RESET kan die 
biobeskikbaarheid van OATP2B1 en OATP1A2 substrate verminder.

• Gelyktydige gebruik van BIOGEN MENTAL RESET met antihistamiene, en antispasmodika kan interaksies veroorsaak.

• Gotu kola kan die kalmerende effekte van SSS-depressante verhoog, versigtigheid word aangeraai wanneer dit in 
kombinasie gebruik word.

• Magnesium kan met sekere medikasie bind, wat hul volle absorpsie verhoed. As jy ‘n tetrasiklien-tipe medikasie 
(soos demeklosiklien, doksisiklien, minosiklien, tetrasiklien) neem, skei die tyd van die dosis van die tyd van die 
magnesiumaanvullingsdosis met ten minste 2 tot 3 uur.

• As jy ‘n bisfosfonaat (byvoorbeeld alendronaat), ‘n skildkliermedikasie (byvoorbeeld levotiroksien) of ‘n kinoloon-tipe 
antibiotika (bv. siprofloksasien, levofloksasien) neem, vra jou dokter of apteker oor hoe lank jy moet wag tussen 
dosisse en vir hulp om ‘n doseringskedule te vind wat met al jou medikasie sal werk.

• Gelyktydige gebruik van aminoglikosied antibiotika en magnesium kan die risiko vir neuromuskulêre swakheid 
verhoog.

• Theanien kan bloeddruk verlaag, wat die effekte van antihipertensiewe middels versterk. Gelyktydige gebruik van 
theanien en antihipertensiewe middels kan die antihipertensiewe aktiwiteit versterk.

• Kamille kan bykomende effekte hê wanneer dit saam met SSS-depressante gebruik word, gelyktydige gebruik met 
medisyne met kalmerende eienskappe kan bykomende effekte en newe-effek veroorsaak.

• Groot hoeveelhede kamille kan die doeltreffendheid van orale voorbehoedmiddels verminder deur mededinging vir 
estrogeenreseptore.

• Kamille kan die effek van warfarien verhoog en die risiko van bloeding verhoog.

• Sink en Amiloride kan sink-uitskeiding beskeie verminder en sinkvlakke verhoog, kefaleksienvlakke verlaag deur 
chelaat met kefaleksien in die ingewande en die absorpsie daarvan te voorkom.

• Sink kan inmeng met die terapeutiese effekte van sisplatien, en die neem van sink saam met integrase-inhibeerders 
kan die vlakke en kliniese effekte van hierdie medisyne verlaag.

• Sink meng in met penisillamien absorpsie en aktiwiteit. Sinkaanvullings verminder die doeltreffendheid van lae dosis 
penisillamien (0,5-1 gram/dag), maar dit lyk nie of dit hoër dosisse (1-2,75 gram/dag) beïnvloed nie, mits 
doseringstye geskei word. Pasiënte word aangeraai om sink en penisillamien ten minste 2 uur uitmekaar te neem.

• Kinolone vorm komplekse met sink in die spysverteringskanaal, wat absorpsie van beide die kinoloon en sink 
verminder as dit gelyktydig geneem word. Pasiënte word aangeraai om hierdie middels ten minste 2 uur voor, of 4-6 
uur na, sinkaanvullings te neem.

• Vitamien B6 kan die fotosensitiwiteit wat deur amiodaroon veroorsaak word, verhoog, additiewe effekte hê wanneer 
dit saam met antihipertensiewe middels gebruik word, kan die metabolisme van levodopa verhoog wanneer dit 
alleen geneem word, maar nie wanneer dit saam met karbidopa geneem word nie. Vitamien B6 kan die vlakke en 
kliniese effekte van fenobarbital en fenitoïen verminder.

• Vitamien B12 is nie ‘n plaasvervanger vir foliensuur nie en aangesien dit megaloblastiese anemie met 
foliensuurtekorte kan verbeter, kan onselektiewe gebruik van vitamien B12 die ware diagnose masker.

• Antibiotika (wat gebruik word om infeksies te behandel) en antimetaboliete (gebruik om sommige kankers te 
behandel) kan die bloedtoetse beïnvloed om Vitamien B12 te meet.

• Kolgisien, aminoglikosiede, sekere antikonvulsiewe middels (bv. fenitoïen, fenobarbital, primidoon), 
para-aminosalisielsuur of oormatige alkoholinname vir langer as 2 weke kan die absorpsie van Vitamien B12 
benadeel. Vitamien C kan vitamien B12 vernietig. Pasiënte word aangeraai om te vermy om groot hoeveelhede 
vitamien C binne 1 uur na orale vitamien B12 toediening in te neem.

Ander siektes / gestremdhede en BIOGEN MENTAL RESET

• Bacopa kan asetielcholienesterase inhibeer, wat cholinergiese effekte kan veroorsaak en dit kan dus vererger 
bradikardie en vererger gastroïntestinale obstruksie en peptiese ulkussiekte; gebruik met omsigtigheid.

• Bacopa kan asetielcholienesterase inhibeer, wat cholinergiese effekte kan veroorsaak, soos toenemende afskeidings 
in die respiratoriese kanaal. Dit kan pulmonale toestande soos asma en chroniese obstruktiewe pulmonêre toestande 
vererger siekte; gebruik met omsigtigheid.

• Bacopa kan tiroksien (T4) vlakke verhoog en kan hipertireose vererger. Bacopa moet versigtig gebruik word by 
pasiënte met tiroïedversteuring.

• Ashwagandha kan immunostimulerende effekte hê. Omsigtigheid word aangeraai `in pasiënte met outo-immuun 
siektes soos soos veelvuldige sklerose, sistemiese lupus erythematosus (SLE), rumatoïede artritis (RA), of ander (sien 
afdeling 4.4).

• Ashwagandha kan kalmerende effekte hê. Ashwagandha kan additiewe SSS-depressie veroorsaak wanneer dit 
gekombineer word met narkose en ander medikasie tydens en na chirurgiese prosedures. Pasiënte moet 
ashwagandha staak by ten minste 2 weke voor elektiewe chirurgiese prosedures.

• Ashwagandha kan hipertireose vererger deur tiroïedhormoonvlakke te verhoog; gebruik met omsigtigheid by 
pasiënte met hipertireose of diegene wat met tiroïedhormone behandel word.

• Gotu kola kan lewerprobleme vererger by pasiënte met bestaande lewersiekte soos hepatitis; pasiënte adviseer om 
gebruik vermy. Gotu kola is gekoppel aan gevalle van hepatotoksisiteit, hoewel dit onduidelik is of gotu kola die 
oorsaak was faktor in hierdie verslae.

• Gotu kola kan additiewe SSS-depressie veroorsaak wanneer dit gekombineer word met narkose en ander medikasie 
tydens en na chirurgiese prosedures. Pasiënte word aangeraai om gotu kola ten minste 2 weke voor elektiewe 
chirurgiese behandeling te staak prosedures. In vitro navorsing dui daarop dat gotu kola CNS-depressiewe effekte het.

• Bariatriese chirurgie verminder sink absorpsie en kan sink ontoereikendheid veroorsaak ten spyte van sink 
aanvulling.

• Lae dieet-sinkinname word geassosieer met ‘n groter kans om chroniese niersiekte te ontwikkel.

• B-vitamiene kan die tempo van restenose verhoog na kaalmetaal stentplasing.

• Aanvullende vitamien B6 op vlakke bo die dieetverwysingsinnames (DRI) moet nie aanbeveel word na aanleiding van 
bariatriese chirurgie.

• Hipokalemie en trombositose kan voorkom by die omskakeling van ernstige megaloblastiese na normale eritropoïese 
met Vitamien B12 terapie. Daarom moet serumkaliumvlakke en die bloedplaatjietelling noukeurig gemonitor word 
tydens orale toediening.

• Vitamien B12-tekort kan die tekens van polycythemia vera onderdruk.

BIOGEN MENTAL RESET met kos en drinkgoed
• Vitamiene, minerale en voedingstowwe wat van ander bronne verkry word, moet in ag geneem word wanneer 

BIOGEN MENTAL RESET voorgeskryf/voorgestel word.

• Alkohol kan die risiko van sedasie verhoog, versigtigheid word aangeraai.

• Alkoholinname vir langer as 2 weke kan die absorpsie van Vitamien B12 benadeel.

Swangerskap, borsvoeding en vrugbaarheid
Nie aanbeveel vir gebruik tydens swangerskap en laktasie nie.

Indien u swanger is of u baba borsvoed, dink dat u swanger is, of van plan is om ‘n baba te hê, raadpleeg u dokter, apteker 
of gesondheidsorgwerker voordat u hierdie medisyne gebruik.

Bestuur en die gebruik van masjinerie
Geen studies is uitgevoer oor die uitwerking op die vermoë om te bestuur of masjinerie te gebruik nie. Dit is moontlik dat BIOGEN 
MENTAL RESET die vermoë om te bestuur of gebruik van masjinerie kan beïnvloed, aangesien BIOGEN MENTAL RESET vertraagde 
reaksies, lomerigheid en sedasie kan veroorsaak. Wees asseblief versigtig totdat u seker is dat u vermoë om sulke aktiwiteite uit te 
voer nie beïnvloed word nie.

3. Hoe om BIOGEN MENTAL RESET te neem 
Moenie u medisyne met enigiemand anders deel nie.

Neem, BIOGEN MENTAL RESET altyd presies soos wat in hierdie inligtingsblad aangedui word, of soos wat u dokter of apteker vir u 
aanbeveel het. Vra gerus u dokter of apteker indien u onseker is.

Volwassenes:  
Neem 2 (twee) kapsules in die nag, binne die uur van slaap, of soos aanbeveel deur u gesondheidsorgpraktisyn. 

Wat om te doen indien u meer BIOGEN MENTAL RESET geneem het as wat u moet
Geen bekende informasie. Indien u meer BIOGEN MENTAL RESET geneem het as wat u moes, of in die geval van ’n oordosis, 
raadpleeg u dokter of  apteker. Indien nie een van hulle beskikbaar is nie, kontak die naaste hospitaal of gifsentrum.

Neem hierdie inligtingsblad en die oorblywende BIOGEN MENTAL RESET olie saam sodat die dokter kan sien wat u ingeneem het.

Indien u vergeet om BIOGEN MENTAL RESET te neem
Moenie ’n dubbele dosis neem om te vergoed vir individuele dosisse wat vergeet is nie.

4. Moontlike newe-effekte 
BIOGEN MENTAL RESET kan newe-effekte hê.

Nie alle newe-effekte wat aangemeld is vir BIOGEN MENTAL RESET is in hierdie voubiljet ingesluit nie. Indien u algemene 
gesondheid vererger, of as u ongewenste gevolge ervaar tydens die gebruik van BIOGEN MENTAL RESET, raadpleeg u 
gesondheidsorgwerker vir advies.

Newe-effekte geassosieer:

Dikwels: Droë mond, diarree, braking, verminderde eetlus, naarheid, winderigheid, opgeblasenheid en abdominale pyn of ongemak. 
Vitamien B6 (piridoksien) kan naarheid, braking, sooibrand, buikpyn, ligte diarree en verlies aan eetlus veroorsaak. Sink kan 
abdominale krampe, diarree, metaalsmaak, naarheid en braking veroorsaak.

Dikwels: Lomerigheid, duiseligheid, slapeloosheid, lewendige drome en hoofpyne. Vitamien B6 (piridoksien) kan hoofpyn, parestesie 
en slaperigheid veroorsaak.

Frekwensie onbekend: Hartkloppings en benoudheid in die bors.

Frekwensie onbekend: Spiermoegheid, en borseer of vergroting.

Frekwensie onbekend: Kamilleblomekstrak wat mondelings geneem word, kan ‘n antipruritiese effek hê en kan allergiese 
dermatitis en ekseem veroorsaak.

Frekwensie onbekend: Griepagtige simptome en moegheid

Raadpleeg u dokter, apteker of ander gene -esheer vir advies indien u algemene gesondheid vererger of as u enige ongewenste 
effekte ervaar terwyl  BIOGEN MENTAL RESET neem.

As u enige newe-effekte opmerk wat nie in hierdie inligtingstuk genoem word nie, moet u dokter of apteker daarvan in kennis 
gestel word.

Rapportering van newe-effekte
Praat met u dokter of apteker as u newe-effekte kry. U kan ook newe-effekte by SAHPRA aanmeld via die “6.04 Adverse Drug 
Reactions Reporting Form”, wat aanlyn gevind kan word onder SAHPRA se publikasies:  
http://www.sahpra.org.za/Publications/Index/8.

Deur newe-effekte te rapporteer kan u help om meer inligting rakende die veiligheid van BIOGEN MENTAL RESET te verskaf.

5. Hoe om BIOGEN MENTAL RESET te bêre
• Bêre by of onder 25 °C.

• Beskerm teen lig en vog.

• Bêre alle medisyne buite bereik van kinders.

• Moenie gebruik ná die vervaldatum wat op die produk gedruk is nie.

• Neem alle ongebruikte medisyne terug na u apteker.

• Moenie ongebruikte medisyne in dreine en rioolsisteme (bv. toilette) weggooi nie.

6. Inhoud van die pak en ander inligting

Wat BIOGEN MENTAL RESET bevat 
Aktiewe bestanddele per kapsule 
Bacopa Monnieri (Bacopa) 150,00 mg, Passiflora geïnkarneerde L. (Passieblom) Poeder 125,00 mg, Magneisumoksied 219,23 mg, 
Ashwagandha 50,00 mg, L-Theanien 50,00 mg, Gotu kola 30,00 mg, Kamillepoeier 25,00 mg, Vitamien B6 5,00 mg, Sinkoksied 
6,23 mg, Vitamien B5 2,50 mg, Vitamien D3 2,50 μg, Vitamien B12 12,50 μg.

Die ander bestanddele is magnesiumsteraat.

Hoe BIOGEN MENTAL RESET lyk en inhoud van die verpakking 
250 ml PET container with a Biogen lid.
BIOGEN MENTAL RESET is ‘n grootte 00 groentekapsules.

Houer van die registrasiesertifikaat 
Biogen 
Stagweg 23, Glen Austin, Suid Afrika 
info@biogen.co.za 
www.biogen.co.za 
Tel:  0860 347243

Hierdie inligtingsblad is laas hersien in
Junie 2022

REGISTRASIENOMMER 
Sal met registrasie deur SAHPRA toegeken word.

PLEASE CHECK CAREFULLY
Although we endeavour to proof accurately, we cannot accept responsibility for errors once 
proofs are signed and accepted by our clients.
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